For Serial Nos.
190,000 & Higher

Al

MFG. CO. INC.

NUAL

PARTS

™
CONGRATULATIONS on the purchase of your new Exmark mower. Model No.,
This product has been carefully designed and manufactured to give
you a maximum amount of dependability and years of trouble-free Serial No.
operation.
If additicnal information is needed, or should you require trained Engine Modai No.
mechanic service, contact your authorized Exmark equipment Engine Serial No,
- dealer or distributor. : : _ :
If you need to order replacement parts from your dealer, always Date Purchased
give the mode! number and serial number of your mower as well
as the part number, description and quantity of the part needed.
The Serial No. plate is located on the right side of the console.
For ease of ordering and reference, we suggest that you record
oraering an 99 Yo roca Paste Label From

the information requested in the following identification table,

Literafure Packet Here



johnssj
Rectangle

johnssj
Rectangle



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less,

2. ' Distributor ships part(s) to dealer or customer, as EXMARKPA R '|' SPL “ S®

requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

3. If distributor does not have the pari(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance to
- the program.

8. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the custorner does not pay.

B. If the part does not arrive overnight de to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus®
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due fo the shipper (UPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply - The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. UPS has initiated a Saturday delivery
program to many areas of the continental United States and can be requested for an overnight shipment on Friday to be delivered
Saturday. The next day air charge, plus the Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will
assume no responsibility for Saturday delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark
by 3:00 p.m., central time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any
wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peeriess transmissions and 5-speed
transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any itern exceeding United Parcel Service
size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous Imaterial and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxies, pumps and wheel motors. These parts can be ordered for
Next Day Air shipment but will not be guaranteed per the Parts Plus Program.



johnssj
Rectangle


johnssj
Rectangle



A\ WARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

_ TABLE OF CONTENTS _
Description Page
Decal Group ... e 27-28
Electrical Diagram ..........ccccoeevcvieiver e 31-34
Electrical GroUp....uu ettt 29-31
ENGiNe Deck GroUP .....cueeeeeereveiiie e 18-24
Front Frame Group..........ouueieeeeiecieveeeeeeivee e vvveeneeaanes 9-10
FUBI GroUp ...t e 12-14
Hydraulics Group......c.ccccccvveriieiieeeee e 25-26

- Main Frame Group............. e eererrertrea e reareereearan—a., I

" _Motion Control LEVErS .........coueecueececeeereieeiccece e 17
Park Brake Group ........ccovececceeeeeeeeieeeeeeeseeeeeevsiressneenenn. 15-16
Parts PIus Program ........cccccceiirieieieeiie e svreee s e 1
52" DECK GrOUP....ccteeeee ittt cee e eer s ster e s e ee e e e nees 3-4
SO B =To: Q] (o1 o JO 5-6
727 DeCk GroUP......oiiee ettt 7-8


johnssj
Rectangle


johnssj
Rectangle



52” DECK GROUP

Ref. Qty. Ref. Qty.
No. }.Part No. Description Req'd. No. | Part No. Description Redd.
1 (642053 Deck widmt, 52" .. - 41 |633366 Belt, blade drive 52" Deck....... 1
634536 Deck widmt, 52" widecals .......1 42 |633447 Chain... o S |
2 |805259 Washer, 3/8 SAE.................... 3 43 |800811 Screw, TI 16—14 X 1 112 ..8
3 [323533 Spacer,shv/brg............3 44 1800271 Screw, 5/16-18x3/4 .............. 2
4 513208 Washer, disc spring ................B 45+ 1403087 Sheave, blade drive 6.75 0D..1
5 |[303334 Woasher, 5/16 disc spring ........ 1 46+ (633010 Puiley, split sheave 6.30 OD...1
6 (809001 Nut, 5/16-18 whizloc................ 14| 470 |803046 Setscrew, 516-18 x 1sqghdcp.. 1
7 1602913 Baffle widmt, discharge...........1 480 1803022 Setiscrew,5/16-18x5/8sghdcp .2
8 |800270 Screw, 5/16-18x5/8 ..............5 49 1807264 Key, 1/4sqx258.......c.c....... 1
9 603289 Roller, antiscalp.....ccccorvvvrnne 6 50 (633012 Jackshaft, deck drive.............. 1
10 809007 = Nut, 3/8-16 whizlock................ 12 || 51+ (634620 Cutter housing complete.........3
11 |373034 Washer, pivol..........ccccocervveennns 7 52 1800304 Screw, 3/8-16x31/4.............1
12 1603602 Bushing, roller.. SRR ; | 53 |[633014 Bracket, jackshaft................... 1
13 1303327 Washer, 3/8 dlsc sprlng .......... 10 54 807503 Bolt, 5/16-18 x 3/4 Carr.......... 6
14 1800807 Screw, 3/8-16x4 gr8............ 6 55 513013 Housing, flange.......cu............. 4
15 |602571 Chute, discharge 52"............... 1 56 |513012 Bearing w/lock collar & ss....... 2
16 |800273 Screw, 5M16-18X 1 .cccivvcvvecrnnee 3 57 |633573 Guard, Brg bottom ..................3
17 |804256 Nut, 5/16-18 nyloc ...oevvvrveeennen 4 58 |807507 Bolt, 3/8-16x 1carr.................4
18 (633357 Shield, balt 52" ... 2 59 1632690 Strut widmt, deck ..........coeuueen. 2
19 323385 Knob, belt shield............cccee.. 5] 60 [634619 Housing wiring, spacer, & brg.3
20 {322110 Belt guide wldmt...................... 1 61 633029 Sphericalrodend.................... 2
21 |800848 Screw, 58-11x1gr8.........3 620 | 803050 Setscrew, 5/16-18 x.75sghd .. 1
22 |800297 Screw, 3/8-16x2 1/4.............. 2 63 (800343 Screw, 5/8-11x5.. e 2
23 |303537 Stud, belt shield.......................2 64 805010 Lockwasher, 5/8 reg sprlng ..... 2
24 |805258 Washer 5/16 std flat................ 4 65 811006 Zerk, 1/4-28 straight................ 4
25 |323417 Washer, rubber.........cccovveene 2 .66 1632109 Pin widmt, deck strut............... 2
26 1633151 Spring, extension.........c.o.ce. 1 67 (804510 Nut, 5/8-18 hex ............. S 5.
27 632119 Arm widmt, deck idler.............. 1 68 |807006 Key, #61 Woodruff................. 3
28 |513034 Bearing, pivot ....cccceenieceieceenn. 2 69« |633701 Sheave, blade drive ................ 3
29 |634244 Arm wldmi/brg sub-assy..........1 70 |513016 Bearing.....ccccocoveeeeeeereveereerecne 6
30 |603044 Bushing, idler pivot.................. 1 71 |323532 Housing ,bearing........coeeeeeen 3
31 (811008 Zerk, 1/4-20 90°. ....ccevvrvrvrerrenne 1 .72 |323528 Spacer, bearing.....c.cccervvevnnnene 3
32 {805260 Washer, 3/8std flat................. 1 73 1800293 Screw, Hexcap 3/8x11/4....18
33 | 804257 Nut, 3/8-16 nylock .................. 20 74 1808502 Snap RiNg...cccceveeeeveereesennne 3
34 |800299 Screw, 3/8-16x23/4.............. 1 75 |633574 Spindle... .3
35 |633109 Idler pulley 6.00 dia flat............ 2 76 (633482 Blade, notched air f0|l .3
36 |803016 Bolt, 3/8-16 x 1 whizlock.......... 1 613251 Blade, solid air fail................... 3
37 |633456 Bushing, Idier ......cccoovvcene. 2 633485 Blade, low lift....ocoecvceveee 3
38 1804522 Nut, 5/8-11 heXevieerniieninnnnn2 + |633484 Bilade, mulching ...coeeevevenenees 3
39 (802073 Nut, 7/16-14 whizlock.............. 16 77 1634546 Jackshaft S/A.....c.ccvveveeneenn 1
40 |603805 Idlerpulley 506 O.DV ............ 1 78 1634726 StrutwldmtS/A.............2

+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit PN MK523
* Use antiseize on bore of sheaves.
¢ Use Pro-lock Nut Type (P/N 840022 .5 ml. fube) on setscrews.

Exmark red touch up spray paint - P/N 850337
# Cufter housing complete includes sheave, washer, and nut.



johnssj
Rectangle


johnssj
Rectangle



52" DECK GROUP

Torque fo
75-80 ftdbs

#767

21 Torque fo
75-80 fibs



johnssj
Rectangle



60” DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. [ Pari No. Description Reg'd.
1 (632958 Deck widmt, 60....ccccvvcvvrnennnn. 1 42 1633447 Chain.....ccocveeiceriecccenecceneneenes 4
634983 Deck widmt, 60 w/decals......... 1 43 |800811 Screw, 7/16-14 x1-1/2 ........... 8

2 1634619 Housing wiring, spacer, brg.... 3 44 (800271 Screw, 5M16-18x3/4 ............ 2
3 |805252 Washer, 3/8 SAE........ccccoveuee 3 45¢ 303498 Sheave, blade drive 6.13 OD. 1
4 1513208 Washer, disc Spring............... 6 46+ 1633010 Pulley, split 6,30 OD(23hp&25hp)1
5 |303334 Washer, 5/16 disc spring........ 1 643292 Pulley, split 6.71 OD (26hp Koh)} 1
6 [|809001 MNut, 5/16-18 whizlock ............. 14 470 |803046 Setscrew, 5/16-18 x 1sghdep. 1
7 |602913 Baffle widmt, discharge........... 1 480 |803022 Setscrew,5/16-18x5/8sghdep 2
.8 |800270 Screw, 5/16-18 x 5/8............... 5 49 |807264 Key, 1/4sqx25/8.....ceeneeeee. 1
-9 1603299 Roller, antiscalp.......ccocevrrinernns 6 50 (633012 Jackshaft, deck drive.............. 1
10 |809007 Nut, 3/8-16 whizlock ............... 10 51 804522 Nut, 5/8-11 h8X.eoveierrirenennns 2
11 373034 Washer, pivot ....ccooooiveeerveaen. 7 52 800304 Screw, 3/8-16x3 1/4 ............. 1
12 |603602 Bushing, roller.....c.cocvrmrerieraens 6 53 633014 Bracket, jackshaft................... 1
13 |303327 Washer, 3/8 disc spring.......... 10 54 |807503 Bolt, 5/16-18 x3/4 Carr........ 6
14 |800807 Screw, 3/8-16x4 gr8......... 6 55 |513013 Housing, flange .....cccceeeeenne. 4
15 1632939 Chute, discharge 60" .............. 1 56 (513012 Bearing wilock collar & ss ...... 2
16 800273 Screw, 5M16-18 X 1..ccciveecnnnnne 3 57+ (634972 Cutter housing complete ........ 3
17 804256 Nut, 5/16-18 nylock.....cccomeueene 4 58 |807507 Bolt, 3/8-16 x 1 carr.......coeece.. 4
18 633084 Shield, belt 60"........ccoovcvrnnene 2 59 1632690 Strut widmt, deck.................... 2
19 323385 Knob, belt shield......c...cueveeee 6 60 323533 Spacer shv/brg...cccceevecevcreeeee 3
20 |322110 Belt guide widmt ..................... 1 61 (633029 Sphericalrodend ................... 2
21 |800848 Screw,5/8-11x1¢gr8........3 62¢ |B803050 Setscrew, 5/16 x 3/4sqghdcp ... 1
22 800297 Screw, 3/8-16x2 1/4.............. 2 63 |800343 Screw, 5/8-11X5 ..ovvivveerins 2
23 1303537 Stud, belt shield...................... 2 64 |805010 Lockwasher, 5/8 reg.spring.... 2
24 '|805258 Washer 5/16 std flat ...............4 - 65 811006 Zerk, 1/4-28 straight ............... 4
25 |323417 Washer, rubber..........ccccerveree 2 -66 |632199 Pin widmt, deck strut.............. 2
26 (633151 Spring, extension.......cceween. 1 67 1804510 Nut, 5/8-18 heX..oovovereecvecrenenn B
27 632119 Arm widmt, deck idler............. 1 68 [807006 Key, #61 Woodrufi................. 3
28 (513034 Bearing, Pivob.....cceevieesreniieens 2 69e¢ (633701 Sheave, Blade drive. .............. 3
29 1634244 Arm wldmt/brg sub-assy......... 1 70 (513016 Bearing... wremeennneesnnersneans O
30 {603044 Bushing, idler pivot........ccco. 1 71 323532 Housing, bearlng .. 3
31 (811008 Zerk, 1/4-20 90°.....crvereerreranen. 1 72 323528 Spacer, bearing............oo....... 3
32 |805280 Washer, 3/8stdflat................ 1 73 (633573 Guard, brg bottom .................. 3
33 |804257 Nut, 3/8-16 nylock.........ceen.. 20 74 1808502 Snap RiNG.....ccowvieveeienerereeenns 3
34 |800299 Screw, 3/8-16x23/4.............. 1 75 1633942 Spindle.....ccoeieeeecrrereenn, 3
35 1633109 Idler puiley 6.00 dia flat........... 2 76 633483 Blade, notched air fail............. 3
36 (803016 Bolt, 3/8-16 x 1 whizlock......... 1 613250 Blade, solid air foil .................. 3
37 |633456 Bushing, Idler... .2 613111 Blade, low lift ......ccoervrevrenrnene 3
38 (800293 Screw, 3/8-16 x 1 1/4 .18 + [613112 Blade, mulching.......cceeeeeeen... 3
39 808073 Nut, 7/16-14 whizlock ............. 16 77 (634546 Jackshaft S/A.....ccoeeeeveneneee. 1
40 |603805 Idler pulley 5.06 O.D.V........... 1 78 |634726 Strutwldmt S/A......ccoeeveeeee 2
41 |633127 Belt, blade drive 60" deck....... 1 634772 Strut widmt S/A (26hp Koh).... 2

+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604

Use antiseize on bore of sheaves.
Use Pro-lock Nut Type (P/N 840022 .5 ml. tube) on setscrews.
Exmark red touch up spray paint - P/N 850337

* Cutter housing complete includes sheave, washer, and nut.



johnssj
Rectangle



60” DECK GROUP

Torque fo

75-80 ftHbs

67

Torque to
75-80 fi-bs



johnssj
Rectangle


johnssj
Rectangle



72" DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Reg'd. No. | Part No. Description Req'd.
1 1643052 Belt, Blade drive 72" ....ovvvveerne 1 39 |633029 Sphericalrodend................... 2
2 1323385 Knob, belt shield ..................... 6 40 |800343 Screw, 5B8-11x5 e, 2
3 |643076 Shield, belt 72" RH ........c........ 1 41 642073 Strut widmt, deck.................... 2
* |643075 Shield, belt 72" LH.................. 1 42 1632199 Pinwldmt, deck strut.............. 2
4 1803016 Bolt, 3/8-16 x 1 whizlock......... 1 43 811006 Zerk, 1/4-28 straight ............... 4
5 |805259 Washer, 3/8 SAE.........ccceeeen. 3 44 1800293 Screw, 3/8-16x11/4 ............ 18
6 633109 Idler pulley 6.00 dia flat........... 2 45 1323417 Washer, rubber ...................... 2
7 633151 Spring, extension......c.eeurevenen 1 46 1805258 Washer5/16stdflat............... 4
8 809007 Nut, 3/8-16 whizlock ............... 13 47 [303537 Stud, belt shield.................... 2
9 1633456 Bushing, ldIer...ccocvverivenivreenns 2 48 1642077 Deck weldment, 727........... e 1
10 {805260 Woasher, 3/8stdflat ................ 3 644149 Deck weldment, 72" widecals. 1
11 |373034 Washer, pivot.....cccceeeeiiie . 8 49 [513016 Bearng......ccceveveresnersvnnevanes 6
12 |804257 Nut, 3/8-16 nyloc .....cocoevvinnee, 20 50 (323532 Housing, bearing.......coeuveeeees 3
13 [513034 Bearing, pivot.....cccecieereecnen, 2 51 |323528 Spacer, bearing ......cccceeeveeeens 3
14 |632119 Arm widmt, deck idler............. 1 52 1808502 Snap RiNG......ccevinccivcinnnieen 3
15 |603044 Bushing, idler pivot.....ceee. 1 53 323533 Spacer shv/brg........coceceeneenee. 3
16 |800304 Screw, 3/8-16x31/4.............. 1 54 1633573 Guard, brg bottom ................. 3
17 804510 Nui, 5/8-18 heX..ceeeeeev e 5 55 643116 Spindle........ccoveiiveeccveeerannen.e. 3
18 |513208 Washer, disc spring............... 6 56 |BO7006 Key, #61 Woodruff..........ce.... 3
19¢ 1643269 Sheave, Blade drive. .............. 3 57 |643006 Blade, notched air foil.............. 3
20+ |303498 Sheave, blade drive 6.13 OD. 1 + |643097 Blade, mulching.....ccceeveeveenne 3
21+ |633010 Pulley, split 6.30 OD (23&25hp) 1 58 |800848 Screw,5B8-11x1gré.......... 3
643292 Pulley, split 6.71 OD (26hp Koh} 1 59 800297 Screw, 3/8-16x21/4 ............. 2
22 1633012 Jackshaft, deck drive.............. 1 60 800299 Screw, 3/8-16x23/4............. 1
23 1807264 Key, 1/4sgX258......ccccerveeenn 1 61 1602913 Baffle widmt, discharge .......... 1
240 1803046 Setscrew, 5/16-18 x 1sqhdcp. 1 62 1800270 Screw, 5/16-18x 5/8 .............. 5
25¢ 1803050 Setscrew, 5/16 x 3/4sghdcp ... 1 63 [800807 Screw,3/8-16x4gr8............. 6
260 |803022 Setscrew,5/16-18x5/8sghdcp 2 64 (603602 Bushing, roller..........cco............ 6
27 |809001 Nut, 5/16-18 whizlock ............. 14 65 |603299 Roller, anti-scalp......c.c..c........ 6
28 1807507 Bolt, 3/8-16x 1 carm....oooeeeivne. 4 66 |800273 Screw, 5/M16-18X 1 .cvrevecennns 4
29 |807503 Bolt, 5/16-18 x 3/4 Carr. ......... 6 87 (642071 Chute, discharge 72".............. 1
30 |633014 Bracket, jackshatft................... 1 68 804256 Nut, 516-18 nyloc .....cceeeeerees 4
31 (513013 Housing, flange......c.cccereeennnnns 4 69 (811008 Zerk, 1/4-2090°..........nvnne..... 1
32 1513012 Bearing wiock collar & ss....... 2 70 |603805 Idler pulley 5.06 O.D. V .......... 1
33 |303327 Washer, 3/8 disc spring.......... 10 71 (634619 Housing wfring, spacer, brg.... 3
34 808073 Nut, 7/16-14 whizlock ............. 16 72+ 1644092 Cutter housing complete ........ 3
35 1800811 Screw, 716-14x1-1/2...........8 73 |634546 Jackshaft S/A........ccccevvemnenn. 1
36 1633447 Chain........ccocriivrrvernnn 4 74 1634244 Arm widmt/brg sub-assy......... 1
37 |804522 Nut, 5/8-11heX...ccceeeeeeneenneen. 2 75 1644074 Strutwldmt S/A .....eevvverenee 2
38 |805010 Lockwasher, 5/8 reg.spring.... 2 644287  Strut widmt S/A (26hp Koh).... 2

+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724.
+ Use antiseize on bore of sheaves.
¢ Use Pro-lock Nut Type (P/N 840022 .5 ml. tube) on setscrews.
Exmark red touch up spray paint - P/N 850337
*  Cutter housing complete includes sheave, washer, and nut.



johnssj
Rectangle



72” DECK GROUP

18

58 Torque o
75-80 ftdbs



johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP

Sﬁf' Qty. Ref. Qty.
" | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |632518 Frame widmt, front 52"........... 1 32 |633084 Spring, deck support (52" & 607) 2
632513 Frame wldmt, front 60"........... 1 643015 Spring, deck support (72%}...... 2
642046 Frame widmt, front 72".......... 1 33 (804755 Jam nut, 5/8-11......cceveeeeeeeeee, 4
2 1811006 Zerk, 1/4-28 straight................. 5 34 (543513 Cap, grease ......ocveeveeeennns 2
3 |633556 Floompan ....evevieiecieeeees 35 543509 Bearing cone, tapered roller... 4
4 1633553 Pad, anti skidl........ccconrerrvsrsienns 3 543508 Bearing cup, tapered roller ..... 4
5 |634312 Lever wigrip....ccooeeeeeevrinnene 1 36 (543511 Seal, grease.....ccovvivvereeenan 2
632324 Lever widmt, liff .......cccoceeeeee. 1 37 (6832511 Caster widmt (52" Koh)........... 2
6 (633205 Grip, liftlever....cvvereciinnn. 1 642111 Caster widmt (52" Kaw, 60" & 727 2
7 1632219  Arm widmi, deck lift ................ 1 38 1804266 Nut, 3/4-10 nylock.......coourvrres 2
8 |633325 Spring, COMPIESSION ....ccevrnee. 1 39 |633508 Washer, spring disk................ 6
9 |805259 Washer, 3/8 SAE flat... e 1 40 (800339 Screw, 1/2-13x7 % (52" Koh).... 2
10 |804257 Nut, nylock 3/8-16 .. ceene B 800335 Screw. 1/2-13x9(52" Kaw. 60" & 72" 2
11 }808505 E-MiNG...orreeerervereseeeinsseerisssnns 5 41 |811010 PlUG wovevereereerrerrreeensr oo, 2
12 1633068 Arm, deck lift ......cevvevveeeenes, 2 42 1634662 Caster wheel assy (52" Koh)... 2
13 |806761 Cotter pin, 118 X 3/4......cevveeee. 2 644251 Caster whee} assy
14 |808284 Clevis pin, 3/8x1...cccceceecov. 2 _ (62" Kaw, 60" & 72"............. 2
15 |633889 Plate, deck lift........ccccccvreeenn... 1 43 1804269 Nut, 1/2-13 nylock.(light thin).. 2
16 632899 Plate widmt, deck lift................ 1 44 1633579 Spacer, front caster (52" Koh) 2
17 |633082 Bushing, lift lever.......oeovn.... 1 633958 Spacer, front caster
18 633080 Bushing, lift lever..................... 1 (52" Kaw, 60" & 727......0000. 2
19 |800299 Screw, 3/8-16x23/4.............. 1 45 633580 Seal, bearing.......ceevveene... 4
20 |633097 Hitch pin wilanyard .................. 1 46 {633585 Bearing cone.. . 4
21 1806005 Hairpin cotter (serv only) ......... 1 47 |633581 Spacer, bearmg . 4
22 1800295 Screw, 3/8-16 X 1 3/4......coucuu.e. 2 48 633582 Wheel & tire assy (52" Koh) 2
23 1303327 Washer, 3/8 disc spring........... 12 633002 Tire,13x5.0-6 4 ply (52” Koh) 2
24 |809007 Nui, whizlock 3/8-16 ............... 19 633583 Wheel (52" Koh).... e 2
25 |800292 Screw, 3/8-16x1.....ccocencece.... 3 633971 Wheel & tire assy
26 1800293 Screw, 3/8-16X1 1/4................ 12 (52" Kaw, 60" & 72"} ............ 2
27 1805271 Washer, 7/8 SAE flat............... 4 523008 Tire, 13x6.5-6 4 ply
28 1633096 Reod, deck lift....ccociceeeennne... 2 (52" Kaw, 60" & 727, ........... 2
29 (804522 Nut, 5/8-11 regular .................. 8 633987 Wheel (52" Kaw, 60" & 72 ) ..... 2
30 |633441 Swivel, deck mount.................. 4 633584 Bearlng cup... S |
31 1805268 Woasher, 5/8 std flat.................. 4 49 1633587 Handle... eenererersrnernnssenns

Exmark red touch up spray paint - P/N 850337


johnssj
Rectangle



FRONT FRAME GROUP

10


johnssj
Rectangle


johnssj
Rectangle



MAIN FRAME GROUP

Ref. : Qty. Ref. | Qty.
No. | Part No. Description Reqd No. | Part No. - Description Reqg'd
1 |643265 Track, seat (4" adjustable) ..... 1 20 (804256 Nut, nylock 5/16-18 .....cceermnens 1
2 |633461 Seat (All units except 26hp Koh) 1 21 (804257 Nut, nylock 3/8-16..........c....... 2
3 |543401 Spacer, seattrack ....c.eeivene. 4 22 |807513 Screw, #10-24 X 1/2................ 2
4 (800271 Screw, 516-18x3/4 ............ B 23 (809001 Nut, whizlock 5/16-18............. 4
5 1543407 Cushion, seat .......cccoevvvevrne, 1 24 (513762 Clip, loom {.50)...ccccocreuceemmnrnae 1
6 1543408 Cushion, backrest......ccuu...... 1 25 |303335 Plastic fie (Irg) .....cocveverereennne. 1
7 |543409 Cushion, armrest (RH)........... 1 26 513592 Ball, {red) throttle cable........... 1
8= |543411 Cushion armrest (LH}............ 1 27 1800252 Screw, 1/4-20X3M ..ecvvree 1
9 |633696 Cable, throttle.......c.cccceceeernn 1 28 809012 Nut, whizlock 1/4-20.....ccveeee. 1
10 |603336 Cable, choke .vvvecnieecienane 1 29 |[513658 BUMPET oo 2
11 632923 Frame, engine deck .............. 1 30 (805257 Washer, 5/16 SAEflt .............. 6
12 1633970 Wheelftire assy. (60" & 72" ... 2 31 1633859 Seat Frame.......cccooveiviveenrees 1
633993 Tire, 24x12-124 ply (60" & 72") 2 32 |800292 Screw,3/8-16x1. .. 2
633922 Wheel (60" & 72").....cccocereernrn, 2 33 |633964 Siop, Park Brake..............cce.n. 1
653010 Wheelftire assy. (527)............. 2 34 |B33872 Stop/Spacer(26hp Koh & 22hp Kaw) 2
653160 Tire, 23x9.5-12 4 ply (527) ....... 2 35 |633821 Seat, Suspension {26hp Koh onty) 1
653158 Wheel (52"} .oeeeeceeevcecereeene 2 631845 Kit, Pan wiseat & back ........... 1
13 633965 Front, Console.......ccccevvecienane 1 631844 Kit, Armrest ASSY ..oovviivnenienns 1
14 |632187 Frame, seat mount................. 1 631843 Kit, Boot, upper & lower wire... 1
15%|513011  Nut, wheel 1/2-20 ..........c....... 8 631842 Kit, Armrest Pad w/hardware .. 1
633273 Bolt, whesl 1/2-20 x7/8........... 8 631846 Kit, Damper w/hardware ......... 1
16 633293 Rod, seat hold-up................... 1 631847 Kit, Rollers, bumpers & hrdwre 1
17 |800273 Screw, 5/16-18 X 1 .ccovricreneas 1 631848 Kit, Spring & Cable & hardware 1
18 1800306 Screw, 3/8-16X5...vcirirenens 2 631849 Kit, Knob & Shaft & hardware . 1
19 1804252  Nut, nylock #10-24 ................. 2 643281 Switch, Seat ......coovcveivveeeeee. 1

*  Not lllustrated

* Some units have hubs with studs installed and require wheel nuts, some units have hubs without studs and
require wheel bolts.
Exmark black touch up spray paint - gloss black



johnssj
Rectangle


johnssj
Rectangle



KOHLER 18, 23, & 25 HP AIR-COOLED FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Reqg'd.
1 |303077 Clamp,fuelline..................... 11 1633968 Tank, fuel (RH) .....ccoccveerreneenen. 1
21 |Kohler Part No. 2405002 Fuel Filter....... 12 |633347 Valve, fuel..oveeeeeeree e 1
3 1513762 Clip, loom 50 ....coeeereeceeccrnns 13 1633348 Fuelline .ceveeeeeerereereneeneenens 1
4 1303335 Plastic tie (large) ...cc.ccoerveeenne. 14 1633349 Spring, fuel tank.........ccooeeen... 6
5 |513508 Cap, fueltank.....c.ceeiereeeeemens 15 800251 Screw, 1/4-20x5/8................. 2
6  [513645 Bushing.....ccccreeinmreeisresenins 16 [800271 Screw, 5/16-18x3/M4............... 4
7 |543277 Elbow, strainer ...ceeeeevverennnne 17 | 804267 Nut, thin nylock 5/16-18 .......... 6
8 |543456 Fuelling....cccooervevcerrercrrersrersans 18 (805004 Washer, lock 1/4...uvveevieiiee. 2
Oe¢ 1633023 Stud, fueltank .......cccooeocevevennes 19 {805005 Washer, lock 5/16....c..eeeuen.n. 4
10+ |633967 Tank, fuel (LH) ..ccoveeeeeeenee.e. 20 (805257 Washer, 5116 SAE .......coeun.. 10

+ Use Prolock, Retaining type (Part No. 840023), .5cc tube on stud threads going into the tank.
* Not lllustrated.
®  Refer to Engine Owner’s Manual (Fuel Filter Must be 15 Micron or smaller).

12


johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Redq'd. No. | Part No. Description Req'd.
1 [513508 Cap, fusltank ......ccoceerieenne 2 16* (803028 Screw, Machine 10-24x5/8...... 4
2 |643017 Tank, fuel (RH)..ocoeeeceeeeeeees 1 17 |802002 Screw, thread cut 10-32x1/2... 3
3 |B33967 Tank, fuel {(LH).....ccevivceeniean. 1 18 |643013 Cover, gauge.........ocveenne. 1
4 1303308 Clamp, hoSe .oveeevcveceeevraees 1 19 |804267 Nut, thin nyloc 5/16-18 ............ 6
5 (543456 Fuelling ...cocevevveeercrernecnnneas 3 20 |633349 Spring, fueltank ......occeeveueneee 6
6 {303077 Clamp, fuel line....cceeeeevvennence. 9 21 1805257 Washer, 5/16 SAE......couu...... 10
7X | Kawasaki P/N 49040-2085 Fuel Pump., 1 22+ (633023 Stud, fueltank............ooeueeee. 6
8 1643270 Fuetling ...ooeeeeeecreeeencnne, 1 23 |800251 Screw, 1/4-20X5/8 . ...cccoeon.... 1
91 |Kawasaki P/N 42019-1055 Fuel Filter... 1 24 1805004 Washer, lock 1/4 ....ccovvcveenn. 1
10 |303426 Fuelling ...cvveeevereevveennene, 1 25 1513762 Clip, loom 50 .. 1
11 1833347 Valve, fuel.....c.cceeencceeceeee, 1 26 (800252 Screw, Cap 1/4-20x3/4............ 2
12 1543277 Elbow, straingr .eeneeeenens. 2 27 1805255 Washer, flat SAE 1/4............... 2
13 |513645 BuUShiNG....coovvveeverecrrrccrernienes 2 28 1809012 Nut, whizlock 1/4-20...........c.... 2
14 |643014 Bracket, gauge mount............. 1 29 |805005 Washer, lock 5/16.................. 4
15 303435 Washer, disc spring 1/4.......... 4 30 |800271 Screw, 5/16-18x3/M.............. 4

+ Use Prolock, Retaining type {Part No. 840023}, .5¢c tube on stud threads going into the tank.
" Refer to Engine Owner's Manual {Fuel Filter Must be 40 Micron or smaller).
» Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

13



johnssj
Rectangle



KOHLER 26 HP EFI FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 643244 Tank, EFl Fuel (RH) ............... 1 20 |643172 Elbow, 90° i, 2
2 1643243 Tank, EFi Fuel (LH)................ 1 21 |513645 Bushing, Fuel Valve................. 4
3 1643238 Fuelline, .31 X24" cvivvveevenns. 3 22 1633396 Clip, LOOM .ovvereeeceeceecceeeeee 2
4a |643277 Clamp, .31 1.D. Fuel Hose....... 10 23 633348 Fuelling....ooeeieeeeeeeeien 2
5 |800252 Screw, Cap 1/4-20x3/4....... 2 24 1543456 FuelLing....covivieverresinrennreenns 2
6 [603727 Clip, Loom 56 ...cccvvivccvreenns 2 25 |513762 Clip, loom .50 .vvveeiievievverreens. 3
7 |809012 Nut, Whizlock 1/4-20............... 4 26 |543277 Elbow, 90° wistrainer............. 2
8 |800251 Screw, Cap 1/4-20x5/8....... 3 27 |805004 Washer, lock 1/4.....coevveeene. 2
9 643241 Clip,Loom2.13 ... 1 28 (805257 Washer, flat SAE 5/16............. 10
101 [Kohler P/N 24 050 03 Fuel Filter (large) . 1 29 |805005 Washer, lock 5/16 hvy............. 4
111 {Kohler P/N 24 383 20 Fuel Pump........... 1 30 |800271 Screw, 5/16-18x3/4.............. 4
12 (803028 Screw, Machine #10-24 x5/8 6 31 |513508 Cap, Fuel Tank......oovrreersinnns 2
13 |804252 Nut, Nyloc #10-24................... 6 32¢ 1633023 Stud, Fuel Tank.......ccccvrevvrennee. 8
14 |643236 Fuelline, .31 xX10...ccccevnnenne 1 33 (633349 Spring, Fuel Tank........cccc... 6
157 | Kohler P/N 24 403 12 Fuel Regulator..... 1 34 1804267 Nut, Thin Nyloc 5/16-18........... 6
164 | 643293 Clamp, .25" .vecrnrveeereceene 10 35 [643234 Valve, Fuel DualFlow ............. 1
17 [643312 Clip, l00M..coirieeeeeceeeeee 1 36 (303287 Plastic Tie (small......ccecvereeneee 1
18 1643235 Fuelline, .31 x40". ....covveeeeee. 1 37 1643239 Fuelline, .31 x28.0..ccccvnienens 1
19 199-9403 Fuel Filter..occvrrieeieeniresneens 1

+ Use Prolock, Retaining type {Part No. 840023}, .5cc tube on stud threads going into the tank.
" Refer to Engine Owner's Manual (Fuel Filter Must be 40 Micron or smaller).
a4 Clamps require special pliers P/N 6433924 (Oetiker P/N 14100118 or Kohler P/N 2445505) for installation.

14


johnssj
Rectangle


johnssj
Rectangle



PARK BRAKE GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd No. | Part No. Description Req'd
1 |513140 BusShing....ccrernrvcimrreernesnernanees 2 16 |807020 Woodruff key, 5/16X1......cc..... 2
2 1633454 Spring, brake rod........cc.ceevrneene 2 17 |633268 Grip, brake lever .................... 1
3 1633477 Rod, brake......ccoooeeecueeeennnn.. 3 18 [800290 Screw, 3/8-16 X 3/4..vveereeen. 4
4 1634500 Lever W/gnp.....cccoevveeeerienierans 1 19 |808285 Pin, clevis 3/8x11/8.............. 4
632489 Lever, brake ......ccveeveeceeeennnn, 1 20 {800347 Screw, 1/2-13x 4 (52"862").... 8
5 1632217 Shaft, brake.......oeevenivvirinennns 1 800334 Screw, 1/2-13x6 (72" ........... 8
6 |632714 Bracket, brake (LH) (52°860”). 1 21 (811007 Zerk, 1/4-28 45° (52°&60") ..., 2
"~ |632712 Bracket, brake (LH) (727)........ 1 811008 Zerk, 1/4-28 straight (727) ...... 2
7+ 1632715 DBracket, brake (RH)(52"&60"). 1 22 1804509 Nut, 1/2-13 i 8
632713 Bracket, brake (RH){(72"......... 1 23 1804525 Nut, 3/8-24.....ooevveeeereeene. 8
8 |809036 Nut, slotted 1.00-20......ccoeueee. 2 24 |809007 Nut, whizlock 3/8-16................ 4
9 |633693 Band, brake..............covvveermne 2 25 1805008 Woasher, lock 1/2.......ccoceueee... 8
10 |633380 Spacer (short)(52"8&607)........... 4 26 |805260 Woasher, 3/8std ....ccccvevreinne, 4
633060 Spacer (shorf) (727).......ccocveuee. 4 27 1806761 Pin, cotter 1/8 x 3/4......c.cceveeee. @
11 1833382 Spacer (long)(52"&60") ........... 4 28 (806800 Pin, cotter 9/64 x 11/2....cee. 2
633062 Spacer {iong)(72") ccceevveeeeee. & 29 |808283 Pin,clevis 3/8x2.....ccviveevns 2
12 1633102 Bearing, flange........ccccveueneee. 2 30 |805269 Washer, 3/4 SAE .......ccc.cec... 2
13 633131 YOKE .o 4 31 |808514 E-Ring, retaining ...........ceeveenuis 2
14 |633144  Pin, frunion .......cccevveeecciinnees. 2 32 |523157 Washer, Spacer .......cccceeeueue... 2
15% 1634927 Hub & drum w/studs, wheel ... 2
633926 Studs, wheel......cccvveververecreenen. 8
633548 Hub & drum, wheel.................. 2

* Not lllustrated

15



johnssj
Rectangle



PARK BRAKE GROUP

16


johnssj
Rectangle

johnssj
Rectangle



MOTION CONTROL LEVERS
19

Ref. Qty. Ref. Qty.
No. |.Part No. Description Reqg'd No. | Part No. Description Req'd
1 303105 Yoke .o 2 18 (633177 Arm, control shaft................... 2
2 1303327 Washer, disc spring 3/8 .......... 4 19 |633257 Grip, motion controf handle..... 2
3 |523027 Dampener..........ccccovvrvrevenes 2 20 1800274 Screw, 5M16-18x11/4............ 4
4 |543017 Ball joint (RH) .c..cccuvereininicrenns 2 21 (800290 Screw, 3/8-16x3/M4................. 8
5 |603735 Bushing, nylon {reverse ind.)... 2 22 |800282 Screw, 3/8-16X1.ccccceccvvrnrenn, 4
6 |603737 Bolt, (neutral return} ............... 2 23 |800295 Screw, 3/8-16x13M4............. 6
7 603807 Spring, (neutral return)............ 2 24¢ 803022 Setscrew, 5/16 X 5/8....ccveuee 2
8+ |809057 Bolt, shoulder 5/16 x 3/4 ......... 4 25 804257 Nut, nylock 3/8-16.....cceveeenne 6
9 |603903 Spacer......cwecceiiceiiieneeeenns 4 26 1804521 Nut, 5/16-24...ccveiverviereerereene 10
10+# 1634258 Handle w/grip (LH) ....ccccorvernnn. 1 27 |804524 Nut, 5M16-24 (LH}.....coevrvvereanns 2
632191 Handle, motion control {LH).... 1 28 |804758 Nut, jam 5/16-24 ........cccvvurevere 2
11 |634259 Handle wigrip (RH).................. 1 29 1805256 Washer, 1/4 ...cooovvivereeeeee. 2
632193 Handle, motion control (RH).... 1 30 805258 Washer, 5/16std......cccceeeen 4
12 1632208 Arm, pump control.....ceeeneees 2 31 [805257 Washer, 5/16 SAE.................. 4
13 1632911 Bracket, motion controf (LH)... 1 32 |806753 Pin, cotter 3/32x 1/2............... 2
14 1632912 Bracket, motion control (RH)... 1 33 (808280 Pin, clevis 516X 1.cnreeivrencee 2
15 |633153 Link, pump contral................... 2 34 |809001 Nut, whizlock 5/16-18.............. 4
16 633102 Bearing, flanged..........c........... 4 35 |809007 Nut, whizlock 3/8-16................ 8
17 1633152 Balijoint (LH)....ocoeeviceviacanen 2 36 1809012 Nut, whizlock 1/4-20................ 4

# Not lllustrated.
Exmark black touch up spray paint - gloss black

¢ Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on setscrews
+ Use Pro-Lock, Retaining Type (P/N 840023, .5cc tube) on damper mounting shoulder holts

17



johnssj
Rectangle


johnssj
Rectangle



COMMON ENGINE DECK GROUP

Ref. Qty. Ref. Qty.

No. {.Part No. Description Req'd No. | Part No. Description Req'd
1 |303327 Washer, spring disc 3/8........... 5 12 {633166 Pulley, idler......covivvcvivvveereeee 1
2 811008 Zerk, 1/4-20 (90 ......ccormenc.... 1 13 |633173 Belt, mule drive ......ccevrvveveeen. 1
3 [513034 Bearing.....ovecevecemeerssriseinnnes 2 14 1632469 Arm, idler w/bushings.............. 1
4 |603401 Spacer, SPrifg...cccoervveeeerererens 1 15 [800297 Screw, 3/8-16 X2 1/4...cvvnees 2
5 |805260 Washer, 3/8.........coevrireeennn. 3 16 [800295 Screw, 3/8-16x 1 3/4 (Koh).... 5
6 1603050 SpPacel.....coverveissvsssneene 1 800295 Screw, 3/8-16 x 1 3/4 (Kaw).... 1
7 |603384 Bushing, idler pivot.........ceeer... 1 17 |800299 Screw, 3/8-16x23/4 ............. 1
8 (603402 Spring, muleidler.................... 1 18 |800805 Screw, 3/8-16x3 1/2.............. 1
9 (603496 Bushing, idler......c.cceerveeeeeneeee.. 2 19 {804257 Nut, nylock 3/8 .ueevvveeeereeerenee 1
10 1603805 Pulley, idler...ouecceeieeeeririranecne 1 20 (805259 Washer, 3/8 s8€....cccueverivrenene. 3
11 1632468 Am, idler......covereeeeeeeeecrersias 1 21 |809007 Mut, whiziock 3/8-16................ 10

V VUse a Teflon Pipe Sealant or equivalent on threads.
Exmark black touch up spray paint - gloss black

18



johnssj
Rectangle


johnssj
Rectangle



KOHLER AIR-COOLED ENGINE DECK GROUP (cont.)

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |800292 Screw, Hex Cap 3/8-16 x1.... 2 32 {809007 Nut, whizlock 3/8-16................ 8
2 1303335 Plastic tie {all cluiches)............. 1 809007 Nut, whizlock 3/8-16 (26hp Koh). 9
3 |523420 Bumper, rubber........cccorvvrennen 2 33 809012 Nut, whizlock 1/4-20................ 7
4 |800274 Screw, Cap 5/16x1 1/4{Warner) 1 34 1633396 Clip, 10om .56 ....ccceiveecverenn, 1
5 |633630 Grommet (all clutches)............. 2 35 | 809076 Screw, M6 x 1.0mm x 45mm .. 2
6 |603610 Washer, springdisc (all clutches) 2 36 323235 Washer, disc spring .....cocevenveee 2
7 1633615 Guard, rear enging .......cccueeue. 1 37 323236 SPaACET...coeeeeecvrree e 2
8 633543 Strap, clutch (all clutches) ........ 1 38 1633545 Spacer, Grommet (all clutches) 2
9¢ [631731 Clutch witie (18 & 23 HP Warner) 1 39 [633988 Spacer, clutch anchor.............. 1
A [631732 Clutch witie (25 & 26 HP Warner) 1 40 |804256 Nut, nyloc 5/16-18 (Warner) ... 1
10 |633453 Spacer(18 423 HP Warner) ..... 1 804256 Nut, nyloc 5/16-18 (Ogura) ..... 2
A |633179 Spacer (25 & 26 HP Warner)..... 1 41 |805507 Washer, 3/16 std. .....ccecceeveevee. B
11 (634308 Shield, lift - subassembly........ 1 42 (543232 Nipple, pipe 3/8 NPT ............... 1
12 |633298 Shield, engine.......cccocrreeeenns 1 43 |303428 Elbow, 3/8 NPT .. 1
13 (633300 Shield, fift ...coooee e, 1 44 (800281 Screw, 5/16-1 8)(3 0 (Ogura) 1
14 |634796 Shield (LH) - subassem bly ..... 1 45 |633082 Spacer, clutch anchor(Ogura) 1
15 633301 Shield, heat... " 2 46 |800275 Screw, Hex Cap 5/16-18x1 1/2
16 {633795 Baffle, engine (LH) .................. 1 (072 115 | RN 1
17 |633466 Shield, muffier .....ccoeceveuenne 1 47 {643179 Spacer, clutch (25HP Ogura)..... 1
643313 Shield, muffler (26hp Koh only) ... 1 48+ |641212 Clutch witie (256HP Ogura) ........ 1
18%| 644316 Shield (RH) - subassembly ..... 1 49 |643180 Keeper, Clutch {25 HP Ogura) . 1
19 |523285 Clip, shield.. e 2 50 |807261 Key, 1/4x1/4x2.0 (Ogura) ........ 1
20+ 833794 Baffle, englne (RH) ................. 1 51 |800820 Screw, 7/16-20x3
21 |800284 Screw, 5/16-18x4(Warner} .... 1 (18 & 23 HP Qgura) ..ccceecevvennenen. 1
22 |800252 Screw, 1/4-20x3/4................. 10 52 1643182 Keeper, Clutch
23 1613235 Washer {18 & Z3 HP Ogura} ....ccceeeeverenn 1
" {Warner and 18 & 23 HP Ogura). 4 53 Clutch witie (18 & 23HP Ogura). 1
613235 Washer (25 HP Ogura)......ocoeee. 5 54 1643183 Spacer, clutch (18 & 23HP Ogura) 1
24 1800292 Screw, 3/8-16x1.....ccccccceeee. B 55 |805257 Washer, 518 SAE
800292 Screw, 3/8-16 x 1 {26hp Koh) .... 7 (18 & 23 HP Ogura) «.....ccecueevrren, 1
25x |800819 Screw, 7/16-20x21/2 56 (643181 Washer, Spacer (18 & 23HP Ogura) 1
(Warner&25HP Ogura)............. 1 57 (809108 Screw, 5/16-18x1.75 (26hp Koh) 2
26 |803035 Rivet, 316X 14, 11 58 |643315 Baffle, Engine Cooler ... 1
27 |804255 Nut, nylock 1/4-20................... 4 59 (643176 Muffler, 26hp EF| Kohiler ......... 1
28 643264 Bracketl, guardtop.....cccceeiven. 2 60 [809102 Screw, 5/16-18x.5 (26hp Koh).. 2
29 |805256 Woasher, 1/4 std .ooovieeeeeeeennne. 4 61 |800315 Screw, 7/16-14x.75 g5(26hp Koh) 2
30 |805258 Woasher, 5/16 std 62 {805007 Washer, Lock 7/16 (26hp Koh) ... 2
(Wamer& 25 HP Ogura) ....cceeo.. 1 63 |809099 Nut, Hex M8 1.25 (26hp Kohy)....... 4
31 |809001 Nut, whizlock 5/16-18 (Warner) 1 64 1805005 Washer, Lock 5/16hvy(26hp Koh) 4

* Not llustrated.
% Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on clutch bolt.

Exmark black touch up spray paint - gloss black
+ Replacement kits are available to convert to a Warner or Ogura clufch. Reference the table below.

Current Clutch Conversion Replacement Kit
Description PN Description
25 HP Warner 641300 | 25 HP Ogura Conversion Kit
25 HP Qgura 641299 | 25 HP Warner Conversion Kit
18 & 23 HP Warner No Ogura Conversion kit available. Replace wiWamer PN 631731 -
»18 & 23 HP Cgura 641213 [ 18 & 23 HP Wamer Conversion Kit

+ 18 & 23 HP Ogura clutches will only be serviced with PN 641213 18 & 23 HP Warmer Conversion Kit
A Kohler 26 HP EF units are only available with a Warner clutch.

Kohler Replacement Parts List (Refer to Engine Owner's Manual)

Descripion
Engine Cil Filter
Air Precleaner {For 18 & 23hp Engine) 2408302

Kohler Part No. Description
5205002 Air Filter
(For 25hp Engine) 2408305
Safety Filter

19

Kohler Part No.

{For 18 & 23hp Engine} 4708303

(For 25hp Engine) 2408303
(For 26hp EFI Engine) 2508301
{For 26hp EFI Engine} 2508304



johnssj
Rectangle


johnssj
Rectangle



KOHLER AIR-COOLED ENGINE DECK GROUP (cont.)

Al
X3

L LT TN
A
r e

5
& il

WARNER cLUTCH 10
ASSEMBLY SHOWN

; 5 40
4 2 25HP OGURA CLUTCH ASSEMBLY 46 18 HP & 23 HP OGURA CLUTCH ASSEMBLY

20


johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP

Ref Qty. Ref. Qty.
No. |Part No. Description Req'd No. |Part No. Description Req'd.
1 [633902 Plate, Radiator Trim Face....... 1 43 [643163 Tank, Overflow (2.0 pts)......... 1
2 643161 Cap, Radiator...........ccvrueeee.. 1 44 1643131 Hose, 251D x22.00"............. 1
3 633829 Radiator, horiz. mount............. 1 45 |643259 Elbow, 90deg ..o 1
4 1800269 5/16-18x1/2 HHC Screw......... 12 46 |513645 Bushing, Fuel Valve................ 1
5 1805257 Washer, Flat SAE 5/16........... 14 A7 (643024 Bracket, Bottle.......cocceeeveenee.n. 1
6 |633888 Plate, Radiator/Fan Mnt.......... 1 48 |800250 Screw, Cap Hex 1/4-20x1/2.... 2
7 |803067 Scrw,12-24x1.0HSWHMach... 4 49 1303287 Plastic Tie 5.5x.044x.1 ........... 3
8 805254 Washer, FlatStd#12............. 8 50 1643129 Hose, .311Dx27.00"............. 1
9 |804254 Nut, Nyloc HH #12-24............. 4 51 |633851 Extension, Crankshaft ............ 1
10 [633831 Fan Assy, 12" Hi Profile........... 1 52 |805005 Washer, Lock 5/16..cccceceeeeeoe. 3
11 |633989 Clamp, Hose-worm .75-1.75... 4 53 1809099 Nut, Hex M8....oovovcvvieeieeeveens. 3
12 |633894 Hose, Radiator Inlet................ 1 54 |633862 Fan, Pump Cooling.........c....... 1
13 |633895 Hose, Radiator-Return............ 1 55 (805255 Woasher, Flat SAE1/4............. 3
14 633832 Muffler... 1 56 |809095 Screw, HexSocket 1/4-20x1/2 3
15 809072 Screw, Cap Hex MS x25mm 4 57 |633854 Shroud, Pump Cooling Fan.... 1
16 [303334 Washer, Disc Spring 5/16....... 11 58 804252 Nut, Nyloc #10-24 ... 6
17 |809098 Nut, Hex M6 ..o, 4 59 (805252 Washer, Flat Std#10.............. 12
18 1805004 Washer, Lock 14 Hvy............ 4 60 [803028 Screw, Mach #10-24x5/8........ 6
19 [93-2195 Element, filter Primary ............ 1 61 {643143 Shield, LH Liquid ...........eev.e. 1
20 195.-5806 Bracket, air cleaner mount....., 1 62 |633794 Shield, RH Eng Shield ............ 1
21 {800274 Screw, CapHex 5/16-18x1-1/4 3 63 800252 Screw, Cap HH 1/4-20x5/8..... 6
22 1804256 Nut, Nyloc 5/16-18 .......cccccveeee. 3 64 (809012 Nutf, Whizlock 1/4-20.............. 6
23 |805258 Washer, Fiat Std 5/16............. 4 65 [809026 = Screw, Cap HH M8 x16mm.... 2
24 (95-5805 Cleaner, remote air wifilter...... 1 66 1631732 Clutchwitie....ccceeeiviireecencn. 1
25 (643009 Clamp, Hose 1.31-2.25........... 3 87 303428 Elbow, 90° . SRUUOO |
26 1643083 Hose, Air cleanerfcarb............. 1 68 |643167 Nipple, 3/8 npt X 4 5 ................ 1
27 1643084 Hose, Airinlet......ccccceeeeereeeecene 1 69 (303335 Tie, plastic .......cviceerreerincas 1
28 1633853 Belt, Alternator ...........cceuvvennee. 1 70 [805258 Woasher, 5/16std................... 1
29 1633841 Sheavewihub ....ccovcrveeeees 1 71 613235 Washer.....cvvieeeeeeececernenns 4
30 |807259 Key, Mach 1/4x1/4x1 ..oveernee. 1 72 1633543 Strap, Clutch/Brake ................ 1
31 633881 Alternator...............coccevvevmnnn. 1 73 |633545 Spacer, Grommet................... 2
32 |633882 Sheave, Alternator ................. 1 74 |633630 Grommet.. s 2
33 [807004 Key.... 1 75 1403124 Elbow, Street - 1
34 |800271 Screw Cap Hex 5/1 6—18x3l4 1 76 1800385 Screw, Cap Hex 5}'16-18x4 5 1
35 (632835 Bracket, Alternator .. - 1 77 [643008 Spacer, Clutch Anchor............ 1
36 1633838 Arm, Alternator tension. OO | 78 1643007 Spacer, ENging.....ccccccvvvveenrnnns 2
37 (809001 Nut, Whizlock 5/16-18 ............ 2 79 1809018 Screw, CapM8x1.25x30mm... 4
38 |805263 Washer, flat SAE 1/2............... 2 80 |603610 Washer, disc spring 7/16........ 2
39 |633839  SPACET.....ccrirerireinreeenns 1 81 |809006 Screw,CapM10x1.5x65mm... 1
40 |800347 Screw, Cap HH 1/2-13x4 ........ 1 82 194-3652 Coverwllatch...........ovvvveerne. 1
41 1804265 Nut, Nyloc %2-13 ..eovviievvirevannns 1 83 643283 Latch, Aircleaner.....oceceeeeeee.. 1
42 643164 Cap, Overflow Tank................ 1 84 187-9400 Vacuator Valve....................... 1

21



johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP

22


johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP (cont.)

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Reqg'd
1 (633864 Screen, Radiator Intake........... 1 31 [809007 Nut, Whizlock 3/8-16 ............. 10
2 |803069 Screw, 10-24X.75 BHSCap..... 4 32 1633897 Rib, TOP oo 2
3 |805252 Washer, FlatStd#10.............. 16 33 633898 Rib,Botom..........ccoeeeeeveeenen. 2
-4 |804252 Nut, Nyloc #10-24 _.................. 4 34 633877 Bar, Latch Hook......o.ocoeveeeee. 2
5 |633857 Hood, Engine Gray.......ooee..ee. 1 35 (643189 Keeper, Rubber Latch............. 2
6 |800272 Screw, Cap Hex 5/16-18x7/8.. 8 36 |633896 Bar, Rad. Mnt. Frame............. 2
7 1805257 Washer, Flat SAE 5/16 ........... 21 37 1800293 Screw, Cap Hex 3/8-16x1-1/4. 4
8 [804256 Nut, Nyloc 5/16-18 ... 4 38 (800256 Screw, Cap Hex1/4-20x1 1/2.. 2
9 |633885 Plate, Hood Hinge................... 2 39 |833201 Plate, Side Rad. Mnt. RH........ 1
10 |632986 Hinge, Shackle wid.................. 2 40 (632084 Radiator Brace widmt-LH........ 1
11 (809001 Nut, Whizlock 5/16-18 ............ 37 41 1632985 Radiator Brace widmt-RH........ 1
12 |800271 Screw, Cap Hex 5/16-18x3/4..24 42 633878 Crossbar..ccoeeeeeecveesnneess 1
13 {808285 Pin, Clevis 3/8x1 1/8 ............... 2 43 [643087 Deflector, Air....coeevieerienererinne. 1
14 |805259 Washer, Flat SAE 3/8 ............. 12 44 |803010 Pop Rivet- Sl 3/16x.250......... 4
15 |806003 Pin, Hair Cotter .080 #2........... 2 45 | 809086 Screw, Tapping1/4-20%.75...... 2
16 |643106 Angle, Rad. Trim Side RH....... 1 46 |643096 Plenum, Air intake................... 1
17 1643108 Angle, Rad. Trim Bottom......... 1 47 [643147 U-bolt . 2
18 1643107 Angle, Rad. Trim Top.............. 1 48 1643150 Weight Bar (60" deck)............. 3
19 1643105 Angle, Rad. Trim Side LH ....... 1 643150 Weight Bar (52" deck)............. 4
20 (643187 Seal, Trim - 20" Length............ 2 49 (805260 Washer, flatStd 3/8.............. 4
21 |643186 Seal, Trim - 14" Length............ 2 50 |804257 Nut, Nyloc 3/8-16...c.cccovvveeen. 4
22 |633900 Plate, Side Rad. Mnt. LH......... 1 51 |634308 Shield, lift - subassembly........ 1
23 (643188 Latch, EPDM Rubber .............. 2 52 1633300 Shield, lift.........ocovveeerieerriene 1
24 1803056 Pop Rivel....oceeeeeeceeeeeecrernn, 8 53 [803035 Rivet, Alum. 3/16x1/4.............. 3
25 1800273 Screw, Cap Hex 5/16-18x1..... 9 54 |633298 Shield, engine......cocecuvemee.ee... 1
26 |632873 Radiator Mount weld-rear........ 1 55 |809012 Nut, Whizlock 1/4-20 ............. 2
27 |833886 Bumper, Rear.......ccoceeivnnen. 1 56 |800252 Screw, 1/4-20x3/4..........cccon.... 4
28 |804255 Nut, Nyloc 1/4-20 ........ccooureee. B 57 |805256 Washer, 1/4std ........ccovrvnenee 5]
29 |800292 Screw, Cap Hex 3/8-16x1....... 6 58 |803072 Rivet, Bulbex .19x1.07 .......... 17
30 523420 Bumper, rubber.........cccoccoveeue. 2 59 1303435 Washer, Spring Disc .25 ........ 5

23



johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP (cont.)

24



johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

25

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
.1 1403102 Hose, Lower 52" &60"............. 2 26 |632285 Hose, low pressure (11 1/4™).. 1
2V 1512166 Tank, hydraulic reservoir......... 1 27 (632286 Hose, low pressure (47).......... 1
3V |513006 Head, filter.......ccoovvvcvveirieennes 1 28 1633568 Sheave, pump .....cecevceceriane 2
4 |513034 Bearing, pivol...cccerveeeccrenne 2 29 |633567 Sheave, engine........cccevvevenns 1
5 . |513167 Cap, hydraulic tank ................. 1 30 |633569 Belt, pump drive........ccoeeee.e. 1
6 513211 Element, hydraulic oil fiter ...... 1 31 {633167 Pulley, idler wibushing............ 1
+ |523541 Element, hyd ail filter{winter)... 1 32 633335 Hose, low pressure (14 1/2").. 2
7 |513840 Elbow, 90° w/O-ring ....ccc.c...... 2 33 |634277 Arm, w/bearng .......ceeevvereieeenes 1

603921 O-RiNG..cccoieerrrreiervereerreneenee 1 34 1800252 Screw, 1/4-20x3/4................. 2
8 522217 Hose, low pressure (7")........... 1 35 |800204 Screw, 3/8-16x1 1/2.............. 1
9 1523103 Gasket, tank cap......cceeevrrenne 1 36 |800285 Screw, 3/8-16x13/4.....ccc..o.. 1
10 |523222 Elbow, 45° (W/O-Iings) ............ 4 37 |800805 Screw, 3/8-16x3 1/2...ccveveeen. 1
603919 O-Ring (SAE #10) ..ccvveerrirenns 1 38 |800293 Screw, 3/8-16X 1.vciecverenen, 4
603992 O-Ring (37° flare #8).......c.vevn. 1 390803022 Setscrew, 5/16-18 x 5/8.......... 2
11 |623328 Motor, wheel drive................... 2 4001803046 Setscrew, 5/16-18 x 1............. 2
000099 Kif, s€al....ccvceeecircenrecicenenen. 1 41G 1803050 Setscrew, 5/16-18 X ¥/4.......... 2
000139 Kit, bearing......ccccecervenincnncnnnn 1 42 805004 Lockwasher, 1/4 .........covvvvvene. 2
12 |603384 Bushing, idler pivot.................. 1 43 | 805258 Woasher, 5M6std......cocueee.e... 1
13 . [603413  Spring, pump drive idler........... 1 44 |805260 Washer, 3/8std.........c.ceeuneee. 1
14 603721 Fitfing, tee (3/8"i.d. hose)....... 1 45 1807263 Key, 1/4x14x1 /4o 1
15. (603722 Fitting, tee (1/4”i.d. hose)....... 1 46 |807272 Key, 5mm x 5mm x 25mm ..... 2
16 |603826 Clamp, hose (1/2%)....ccceveeeeee. 3 47 1808007 Nut, 3/8-16 whizlock ............... 8
17 |603827 Clamp, hose (5/87) .viiveceeen, 5 48 809012 Nut, whizlock 1/4-20................ 2
18 |603987 Elhow, 90° 7/16-JIC x 1/4-NPT 1 49 1811008 Zerk, 90° 1/4-28.....cvveeeveeeeee 1
19 |603988 Elhow, 90° 9/16-JIC x 1/4-NPT 1 50 1800251 Screw, 1/4-20 x 5/8............c..... 2
20 |603988 Elbow, 90° (W/O-1iNg) ..cceevereens 2 51 1603841 Pump, hydro eeccnrcccverceeens. 2
603923 O-Ring (SAE#4) ....oocceceveeeee, 1 2513018 Kit, overhaul seal........ccccooeeeee 1
21 {603990 Connector, strght. (w/O-rings) 4 52 633786 Elbow, 90°(W/O-rings)....ccreeen. 4
603920 O-Ring (SAE #8} ..veevvveercrrnrinne 1 603919 O-Ring (SAE #10)...cccovcenveene 1
603992 O-Ring (37° flare #8).......cv.e.. 1 603992 O-Ring (37° flare #8) .ccc.ecvve. 1
22 |613034 Hose, high pressure 60".......... 2 53 1633775 Hose, lower {52"860") ............ 2
403102 Hose, high pressure 52" ......... 2 6833777 Hoss, lower (72 ...cccccvivvenn 2
23 1632201 Arm, pumpidler ...evciiieecneen. 1 54 1633774 Hose, upper (52"&607)....cceee.. 2
24 |632281 Hose, low pressure (127)......... 1 633776 Hose, upper (72"} cvceivveennenn 2
25 1632282 Hose, low pressure (20 1/27)... 1
0 Use Pro-Lock, Nut Type (P/N 840022, 5 ml tube) on setscrews.
V¥ Use Teflon pipe sealant on pipe threads in reservoir & filter head.
Exmark black touch up spray paint - gloss black
¢ Use only for operation below 32°F (0°C)



johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

26


johnssj
Rectangle


johnssj
Rectangle



DECAL GROUP

Ref Qty. Ref. Qty.
No. | Part No. Description Rea'd No. | Part No. Description Req'd
1 |633792 Decal, Console 1......creiinnns 1 21 643339 Decal, PumpBeltRig............. 1
633798 Decal, Console 2......cccocvveenenee. 1 22 1633354 Decal, Motion Control ............. 2
3 |633702 Decal, Check Service....cuuu... 1 23 1643082 Decal, Commercial 72............ 1
4 1633462 Decal, Imporant.......ccccrevrreens 1 24 (513748 Decal, Guard.......ccuvevevreiies 2
5 |403005 Decal, Danger.........cevvrvvrrerives 2 25 1633827 Decal, Park Brake Warning.... 1
6 |323540 Decal, Roller Mounting............ 1 26 1513747 Decal, Battery ......cccocoveeeeeennes 1
7 }633706 Decal, Deck Height ........c.c... 1 27 1643252 Decal, Belt Drive Warning....... 1
8 643222 Decal, Belt Routing ................. 1 28 |633345 Decal, Deck Height................. 1
9 [513742 Decal, No Step..civcircennnenn, 2 29 |303508 Decal, Discharge Waming...... 1
10 (613050 Decal, Commercial 60............. 1 30" (643103 Decal, Exmark logo..vcvevrivee. 2
11 (303293 Decal, 2 Minute Cool............... 2 s 643103 Decal, Exmark logo................. 1
124 |633346 Decal, Fuel Valve........cccueeee 1 31 {643289 Decal, Patent No........cc.coov...... 1
13 (373066 Decal, Patent Pending............ 2 32* |633770 Decal, Hot Surface........c.co.... 2
14 (633313 Decal, Waming ........ccceeveeennee 1 33" |643104 Decal, L.C. Lazer Swash......... 2
15 (513929 Decal, Drive Release ........ - 1 34e 1643288 Decal, Fuse/Relay...........on.. 1
16 |403132 Decal, Commercial 52.............. 1 35* 643253 Decal, Radiator Fan.......ccco... 1
17 1303520 Decal, TrivVantage (52"&60™ ... 1 36« 1643233 Decal, Fuel Valve-Dual........... 1
643140 Decal, TrivVantage (72")........... 1 634976 Decal Kit-Kohler Air-Cooled
18 |523552 Decal, Hyd Tank/Hot Surface. 1 644156 Decal Kit-Kawasaki Liquid-Cooled
19**1633350 Decal, Lazer Swash................. 2 644318 Decal Kit-26 HP EFI Kohler
20 633922 Decal, Anti-Scalp......coocoeennenee. 1

*  Decals for Kawasaki Liquid-Cooled units only.
**  Decal for Kohler Air-Cooled units only.

+ Decal for all units except 26 HP EF| Kohler.

s Decals for 26 HP EFI Kohler units only.



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



DECAL GROUP

3 4 %
\ \

e mfiter | [ DANGER |

o A LW SIS ATDYBAYALY SHOWL BRI Aeaen ¥EER FEET

D) CHECIHTIRALIG FLET AT INTERVA BHOWL CHECARE CFTEN M DRT HANDS and AR
U OMLYMODL | 16790 YNTHTIC MOTOR QL | =

T’W

AWARNING /

ROTATRGMECHAACA. 5&‘
mﬂla.‘m

e SR B, 7 E— 2 3 ﬂ@
=R o] HOT
- o
af\‘
3 B

SRR REL AW 0 WP NAF  CADCSTIE AWCNJ“ON g
Hu- RELA ROA RELRW AT BOHERSE AL U S

~

28


johnssj
Rectangle


johnssj
Rectangle



KOHLER 18, 23, & 25 HP AIR-COOLED ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. {Parf No. Description Req'd No. | Part No. Description Reqd'd.
1 633652 Holdown-battery ..................... 1 20 633111 Switch-drive lever NNOJ/N.C.... 2
2 | 603479 Battery-12V....cocvvcrcccinnnennee. 1 21 | 303287 Plastic tie (small)......c.cccee.e. 5
3 | 543792 Wingnut, nyloc.....cevvveccenene 2 22 | 543316 Module-safety interlock ........... 1
4 | 633307 Cable-battery (-)40"....ccveeceeee. 1 23 | 513762 Clip-loom .50.....ccceervnrniarereenane 1
5 543391 Insulator-battery..........cccevvveenee 1 24 | 800254 Screw, 1/4-20x1.....ccoecevvecnenn. 1
6 | 633306 Cable-starter (+) 8" ...cceevvveeenn. 1 25 | 543070 Switch-ignition w/ keys ............ 1
7 | 800282 Screw, 5M16-18X7 ...coeovreereennn. 1 26 | 513374 Meter- engine hours................ 1
8 | 805256 Washer, 1/4 flat.....cooeerveevrrrenn 2 27 | 633673 Switch...cveeceercee e e 1
9 | 809001 Nut, 5/16-18 whizlock.........c.... 2 28 [ 6833396 Clip- loom 89....cccevveererrrerenens 3
10 | 523415 Spring- seat switch................. 1 29 | 633110 Switch- brake N.OJ/N.Q. ......... 1
11 | 522424 Spring mount widmt................. 1 300 1 633677 Harness-wiring......ccccceevveereeee. 1
12 | 800252 Screw, 1/4-20x3/4 ......ccceueernen 10 31 | 303335 Plastictie (large} .....ccccocoeneee, 2
13 | 809012 Nut, 1/4-20 whizlock.......ccvnne 11 32 | 323229 Clip-loom .38....ccoeeiecenenee... 1
14 | 603511 Keys, ignition .......cecervereennnninins 1 33 | 513075 Switch- 12v solenoid .............. 1
15 | 513152 Swiich- seat N.C........ceovrveeens 1 34 | 523281 Cable- battery (+) 30°.............. 1
16 | 513180 Actuator, seat switch .....cccv.e. 1 35 | 543393 Insulator, solenoid (+) ............. 3
17 | 803028 Screw, #10-24x5/8 .....cceeevee. 8 36 | 543084 Wire- starter solenoid.............. 1
18 | 633181 Plate-tapped...ccooecviveerereee. 4 37 | 633651 Bolt, battery holddown............. 2
19 1 816001 Fuse-20 amp ....cceccvverrrerirerennns 2

¢ Use dielectric grease on all wiring harness connectors,

29



johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED ELECTRICAL GROUP

35

Ref Qty. Ref. Qty.
No. |Part No. Description Req'd, | | No. | Part No. Description Req'd.
10 | 643095 Hamess-wiring ........ccocvevevereenes 1 25 | 303287 Plastic tie (small}.......ccoceenne.... 5
2 | 833833 . Switch, fan-thermat.................. 1 26 | 633652 Holdown-battery.........ccccocceee 1
3 | 816003 Fuse-30amp ....ccovecvvvcevvnnees 2 27 | 543722 Wingnut, nyloc ..o 2
4 | 643275 Relay, 12V ..., 3 28 | 633651 Bolt, battery holddown............. 2
5 | 803071 Screw, machine #10-24x1/2 ... 3 29 | 803028 Screw, #10-24x5/8.......c.c.c....... 10
6 | 804252 Nut, nyloc #10-24 .........ccc.c..... 5 30 [ 513152 Switch-seat N.C............c..o.... 1
7 | 543393 Insulator, solenoid + ............... 1 31 | 633181 Plate-tapped...cooceceeeieeveceenans 4
8 | 800252 Screw, 1/4-20x3/4 .........oeuen... 11 32 | 633110 Switch- brake N.O./N.O. ......... 1
9 | 633396 Clip-loom 69......ccceevirnnnen. 5 33 § 633111 Switch-drive lever N.O/N.C.... 2
10 | 808012 Nut, 1/4-20 whizlock ........veeeen. 11 34 | 513762 Clip-loom .50..........cc.ccveuermn.. 2
11 | 809099 Nut, hex M8-1.25 .....ccocvvveeeens 1 35 | 633673 Switch...ccoeervrvvrrerreveereenen, 1
12 | 805005 Washer, lock 5/16 ......ccceeeeeeee. 1 36 | 543070 Switch-ignition w/ keys ........... 1
13 | 643178 Insulator cap, alternator + red 1 37 | 513374 Meter- engine hours................ 1
14 | 809026 Screw, hex M8-1.25x16 .......... 1 38 | 633856 Module, ignition interlock......... 1
15 | 800282 Screw, 5/16-18x7 .ccvevvvrcienern 1 39 | 643115 Plastic tie (large) ......cccoeeveeen.e. 5
16 | 643145 Tab, #10stud .25 Spade 45°.... 1 40 [ 513180 Actuator, seat switch.......cce.... 1
17 | 843036 Sender Unit, Temp....ccoeuenee 1 41 | 603511 Keys, ignition.....ccccoceveevecvreee. 1
18 | 643153 Washer, Alumin Sender gskt... 1 42 | 816001 Fuse-20 amp......coccvvvvierecinens 1
19 | 523279 Cable- battery (#) .cccccovecencann, 1 43 | 643037 Gauge, Voltmeter.................... 1
20 ]} 633307 Cable-battery {-) ...cceeeceeecenrene, 1 44 | 643021 Gauge, Temperature............... 1
21 | 543391 Insulator-baftery........cccvenrenee. 1 45 | 523415 Spring- seat switch.......ccccenveve. 1
22 | 303335 Plastic tie (medium) .........co..... 4 46 | 522424 Spring mountwldmi............._.. 1
23 | 805256 Washer, 1/4 flat....................... 2 47 | 809001 Nut, 5/16-18 whizlock.............. 2
24 | 603479 Battery-12V......cccceiiieeennenn.. 1

¢ Use dielectric grease on all wiring harness connectors.

30


johnssj
Rectangle


johnssj
Rectangle



KOHLER 26 HP EFl ELECTRICAL GROUP

Ref. Qty. Ref. Qty.

No. [Part No. Description Req'd. No. | Par No. ~ Description - -- - Reg'd.
10 | 643229 Harness-wirng ......oocevevecinens 1 21 ; 513374 Meter- engine hours................. 1
2 | 633307 Cable-battery (-} .......coreevvervenn. 1 22 | 643267 Indicator, Red LED ................. 1
3 | 523279 Cable- battery () ccoecevvcevecenes 1 23 | 643271 Module, Ignition w/defay ......... 1
4 | 804252 Nut, nyloc #10-24 ..., 12 24 [ 513762 Clip-loom .50....cccvvevercrenee. 2
5 803071 Screw, machine #10-24x1/2 ... 6 25 | 816001 Fuse-20 amp....c.cocceecreeeeneee. 2
6 643275 Relay, 12V ....ccvvcrnrenneennas 2 26 | 633396 Clip- loom .69......ccccveeveennene. 2
7 | 643257 Panel, fusesfrelay ..........o..... 1 27 | 603479 Battery-12V ....coevvvieveeecrreenen. 1
8 | 643245 Trim-lok, 3/16" ...ccrvrivererceanenn 1 28 § 543391 Insulator-battery ...................... 1
9 | 800252 Screw, 1/4-20x3/4 .......ccoeucu..... 6 29 1633652 Holdown-battery.........cccce.e...... 1
10 | 809012 Nut, 1/4-20 whizlock................ 6 30 | 543792 Wingnut, nyloc .......oooveeeerrene 2
11 | 805518 Washer, fender #10x1.0........ 4 31 | 633651 Bolt, battery holddown............. 2
12 | 643325 Ring Mount, Vibration ............. 4 32 | 633840 Wiring Hamess, seat ............. 1
13 | 643326 Bushing Mount, Vibration ....... 4 33 | 633673 Switch.....ooiirirriiireen 1
14 | 805519 Woasher, Fender 1/4 x 1.0 ....... 4 34 | 303287 Piastic tie (small).......cceccrvvirere 1
15 | 803074 Screw, Shoulder .25x .75 ...... 4 35 | 303335 Plastic tie (medium) ............... 5
16 | 803028 Screw, #10-24x5/8 ........ceceecee. 3 36 | 643115 Plastic tie (large) ......cceecevrerene 2
17 | 633110 Switch- brake N.O./N.O........... 1 37 [ 323228 Clip, loom 3/8 ....ccvvvveeerereenenea. 1
18 | 633181 Plate-tapped......cccoceevceverecennce. 3 38 | 816002 Fuse, 10 amp ...ccocveerireeennn 1
19 | 633111 Switch-drive lever NNO/N.C..... 2 39 | 543393 Insulator, solenoid + ............... 1
20 | 543070 Switch-ignition w/ keys ............ 1

¢ Use dielectric grease on all wiring hamess connectors.

31


johnssj
Rectangle


johnssj
Rectangle



KOHLER 18, 23, & 25 HP AIR-COOLED ELECTRICAL DIAGRAM

NIOATVIRHON=0'N (SO ATIVINHON="O'N
"ON3 M WOYS JIMIIA Ty SYOLOINNOD

— "O'N NIFD
o ‘ON3nM8 L1

x

HOLIWMS Diva
C (a=ml

w3404

HOLIMS/M
38010
"O'N NITHO amaLl
CRENT (BLVS
HOLMS TOHINOD  HOLOTO
NOLLOW H1 OMLOTT
(o

HALINUNOH

] &
HOLIMS NOLLINSI
Il
2
G+

TINCOW ALIvS

' Flo LS
AbLlvg AELIYE

INOORALINS
HALHH0H
HIUMEHIMD
AV E NO

*
Ralvd

._._a_mawwm 0

QNNCED

oD LINDYED NOILISO4
HOLIMS NOLLINDI

ol )
STVNINGEL 353HL
SANNOYD IINACH

BROWN-
oW

COILENERGIZ
"
Yy
RED
|
i
VoLET 1
ORAN
DKBLUE
BLACK
GRAY
GRAY

HEVZ
TE

@xmant

JIONTT08

2
=
=2
[=]
o
44
[ &)
=

%
&

@i OLET
ORANGE —
L RED —

—RED

TVNIWREL
FALYOIN 583
Addllvyg S38Nd

T1hdon
HOOTUALNIALINS

"O'N NIFH0

ONameln

HOLIMS TOULNOD NOLLOW HY

32


johnssj
Rectangle


johnssj
Rectangle



230 HOLMASIM ' TINOON MO0 THAENI

KAWASAKI LIQUID-COOLED ELECTRICAL DIAGRAM

DRILOTTE I BRI
FOULNOD FOLIS NOINGI -oNamAL]
NOWOW H1 A0 TOULNOD NCILOW HE
08 FETE TRy
0e0 @
WMT g %% WMT
s t WHIHLITOA
mm L T w LRI L | _ _
T F2ot ) WO di3L
) i § mmmﬁ_ ‘r E mwm, 3 M3 3 INPKE
mm by
‘ % | co ¢ Y“@ i — 3 HW S
it~ — 3 | = 3 = 1]] ] ; g 4 -
— 3 € ¢ 3 e 133
— e, L ” : — e = :
" — ” = ”
H £ — ¢ 1] ] JU=m
ON NS g 3  — £ o T
ON AW 1 —5
FOLIME DiYHa £
._ﬂ_.|_ "~ e
= ol ke .
i
@ § Mmuve ©
TN s (e
59
- s T , &)
e it AN
TNOONALZNE : oNOWOINDNE  HOLOINNOO SRR
oL IBL
SAWATEN Lwvle . , T o LS HIN
DN T _ e w——] ] ‘_ P PP swworway
AMLIVEREIIVE HOLWS Vs e 0= € }
sEle SiEN
HOLIAS HALITD o
AWAE MO sapeten _ 2lig g||®
[ S 13933 2 __
s O T 3 =\ ” vou
TN A 340 sApod al Ebf\_\ S h »\I|§H£
aNIORD . HOIYNMELTY m 133333331 __’_ ] YOIl
DNRLMM  NOLEGd ‘ 5 CA ] _|ra_ a
FOLWE NOLINGI s - O _ wm—]
il HOLIMS dWEL
=0 _ i T
- il
TaTiyy o] o
_w _ P UaE ETRT
NZHOATVIHON = 0N GES0') ATVIHON = DN W
QNI THIM HOUS G3MSIA BHOLOTNNGD
FAON M
QoIS AVEH N

33


johnssj
Rectangle


johnssj
Rectangle



- KOHLER 26 HP EFl ELECTRICAL DIAGRAM

230 HOLMSM TINAOW H¥ICTUILNI

ONNIRID Q3800 TELY
ON:EALT L I 3
TOHLNGD HOLIME HALAT TS ROLING o
NOLLOA H1 - AEH000 OHINGD NOLOR H
E-] ] ]
i il
fiLd
T g ! -t }
e U Bd| R B .uw._m.w
| -3
| i
= usa PP 2 m €EE e ¥ J ] p
I eomipy &1 tm, 3 = ,_uu ; ; M
L= =: — =
s ¢ 3 by & )
aerd 0 2 : —F D BB )
N NITHS £ 14 _ 1] ) ] _ w w
oN 3MELT 1] 2 3 ¢ £—¢
LS DIV ol s 3 ” £ |
il g 7 e P ——
| AMALIVE
@ w @ BERNLB]
. FINCON ALANS
d AN HNOH NOLLINOE
Py HOLIMS HOLNTO
& P ﬂﬁv o T
! ﬂ % ONNDUS Addllyd
"O'NLLVIE NOISNIENS . _ _
NI QaULYI0THOLME m
HOLIMS IV36 2
7 RO TNOKALINS
JdJ ] 17 H2LINUNCH
) g o v KOLMSHALTD L1
NI U5 4 + * L1s
7 MHALIVE AHELIVE
VAIWISINONT ££ FINCONALIHS
HR1IWIN0H
e HOLWS HOLNW ND
) +
i AaLLyE
ANAOYD FNISNT S ENI03
A
NOHS
SN LINDEYD NOLLISOd
HOLIMS NOLLINDI

ANIDNT NI THIM NOUL AIMIIA SHOLIINNCD

BALON

34


johnssj
Rectangle


johnssj
Rectangle



SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z™
LAZER Z™ HP
TURF RANGER®
TURF TRACER®
TURF TRACER®HP
VIKING HYDRO
METRO“‘
METROTM HP
SELF STEERING SULKY
GRASS CATCHER

MICRO-MULCH ™ ACCESSORY

©1997,1998 EXMARK MFG. CO, INC. PART NO. 850613 Rev E.

INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE 68310 FAX {402) 223-5489 k
ALL RIGHTS RESERVED PRINTED IN U.S.A. @Ha ®

MFG. CO. INC.



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 
	watermark28: 
	watermark29: 
	watermark30: 
	watermark31: 
	watermark32: 
	watermark33: 
	watermark34: 
	watermark35: 


